L5 (-

AIR INTAKE

PART

GROUP HNO. NAME, -and PART DESCRIPTION HUMBER

F47

QUANTITY
F47C K100

4,060 - AIR CLEANER SUPPORT BRACKET

Bracket, up to Serial F47-1046, KI00=1044 .....cepeavsnnaaes 201817
Bracket, after Serial F47-1046, K100-1044 .......cuceasvesss 201566
Bolt, 5/16" - 18 x 5/8" Hx. Hd. .....[to Cylinder)...... 208
Lockwasher, 5/16" Med. ..........0...1 Head Bolt J...... 240
Eﬂlt, 5;1'5" = 13}{5}’3” Hx. Hd- o =rrE e zﬁﬂ
Flatwasher, 5;15” Lg- illll!!!!il-l‘l} to {tllll! 200

Tnckwasher, S/16% Med. ey Ak (el JAizs Cleaner:| (T LR 240

EXHAUST

5.000 - EXHAUST MANIFOLD (INCLUDES HEAT VALVE)

Manifold, with Outlet at Front ,...ceeceurensrcnaccssassnnns 200310
Manifold, with Outlet at ROAT we.ssesssersssssssssanssnnsass 201865
Stud, 3/8 - 16 x 378" - 16 x 2" SPEC. ceveirarrarmarais 200275
Stud, 3/8" - 16 x 3/B" — 16 % 1 5/B" .....icsicansasaaa. 200312
Betainer .c.isssenssssssssssasmsmesiassassasnnsmnmes TR R R ZUQETT
Flﬂtwaﬁhﬂr. 25;64"ﬂE“dE}l"l-ilIllill!llfl-ll-ililll'l-! 200314
Flatwasher, 13/32 Center) cc.veussrerrearsssssssssannacsas 200315
Flatwasher, 3/8" (to Intake Manifold) ...iieviascacsanaan 200059
Nu.t- 3;3"-‘ 16 HI. RN EEE N R RN AR N NN BRI L TR EEREE 2002?3
Gasket, (£0 BloCK)usessrnrnesnssssssssnrnasasssssassssnensss 200279
Casket, (to Intake Manifold) cuueevecvecnscacssressassssssass 200319

5.010 - EXHAUST MANIFOLD HEAT CONTROL

VAIVE ccasssnsssrmsspsssastasnsssnsssssssssnsasssisadssaanan 200324
Shafft sesvessssssbitsssassnsnesparasbsnnenssssdbstsanrny 200325
Bushing sesvssccassssrrssssannnns ateTatare e o TaNeTa b e ta shaFeralntat ol Te R 2 DDA 26

Thermostat, Spring cceeesssrcanassssssrsssnanssssasasnnnsss 200327

Bhield .ucosvcsaasnssnnsarsscasnasnsrnsissssssarssrnsnssnenss 2Z0032E

5.015 - EXHAUST MANIFOLD HEAT CONTROL COVER

COVOD seasssssssassasnssnindiddbsdansssnandgadbnsrnasddddsas 200328
BPACET cussttassnssasratsstsansnssssissttsanssrsstsanannns 200330
Bolt, 1/4™ - 20 x I'"Hx. Hd. .cocucvunvnnramnacassasranns 207
Lﬂckwashﬂr, 1{4“ Med, cvevrecsassannannsrsssdbastbrsnmdidn 190

Etup pin "ii‘l‘iilll‘l'l.'I-'l‘ll..l'.l'."'l-l-.ll‘ilI'I.!!-‘ii 2“0331

5.020 - EXHAUST MANIFOLD HEAT CONTROL VALVE COUNTERWEIGHT

UﬂuntErWEight |.-il‘-il-l-l-l-ll-l--!l-!li'llill!ll!f!!"‘i"il""l'"-‘ 200332
Koy, SPEC. sessssnessanaissassnnsssastssassaarsarnsssens 200333
Secrew, No. 10 - 32 x 3/4" Fil, Hd, 8l. ..iiuesnsescacaras 164
Nut, No. 10 - 32 HX. sssssssssnsnsassssasssassanansssadttan 202

5.040 - EXHAUST PIPE

Pipe, Front Cutlet Manifold .c.cevvascansspsasrascscsssnnnnns 200211
Nut, 3/B" — 16 HX. SPEC. secreasnasasssssssssssssnasaass 200278
mskﬂt ‘ill.'l'-'lI‘I"'I-'.“.'.ll‘lIII-'-.‘li'll"-l‘"'l-'ll'*ll‘ll. 2“0323
Pipe, Rear Cutlet Manifold ..sassassssssssssasnmanasnssnsnne 201547
Nut, /16" = 14 HE. B seevresssavernsssssassnssnsanses 426
GADKOE . sssssesnsnnsnnessbsasasssssnsnnsnsnsasassarrassaras SULEDE

= e e e

R R =

i o R

bl R

b

o sd A B B3

b S = b

I

OB

N el o

O =] e b bR L2 R

- b N =

OB e D) B e

=20




EXHAUST 5

GROUP NO., NAME, and PART DESCRIPTION N‘:‘I‘Mﬁ:“ WW:";TC'T*HW

5.045 - EXHAUST PIPE PACKING FLANGE

Flange, Front Outlet Manifold ....ceceviesssnnnanrnarcensss 200320 1 - 1
Stud., 3{8" = 16 X 3;3“ = 16 x 2 1,-"3" SPEC- e T 201870 2 — 2
Stud, 7/16" - 14 x Tflﬁ" - 14 x 1 5/8" Spec., Rear

Cutlet Manifold ,.eserecessesrenmnsrasssssasnaannsnnsns SULBE5 2 2 2

5.050 - EXHAUST PIPE HANGER

HEEIEHI' M L N R A R N A I I I B R 201377
mlt, 5}!15"- laxﬁfal. Hx! HdI LIC U R R BB L L L L L an
Lockwasher, 5;16" Med, sassrrsspscccassssssrsannnnnnsnss 240

B B
b B3
b B3

5.052 - EXHAUST PIPE HANGER CLAMP

Clamp sarwrsospmmeasmnsnns CassssssssaaasEEETI IR e ceavnas 200438
Bolt, 5/16" - 18 x 1 1/8" HX. Hd. ccverenssssaFOSAAE 296
Lockwasher, 5/16™ Med. .vusvarensscmscssrssssssannnrsnss 240
Hut, 5;"’1'5“—13 Exl- FEAEEREEBE R A RS A AR RS A SRR 205

Rl N
el il
[ ]

5055 - EXHAUST PIPE TO MUFFLER CLAMP

CJ.RTHF BE AR R E B R R EEE R R EE R EEEE R R R R A R A N 200439
Belt, 5/16"- 18 x 1 IIB” HX. Hi. coucasnnssnntsmsnssnasans 2986
Lockwagsher, 5/168" Med. .vvesranessnassncsss O OO0 G EONaans 240
Hut’ 5;16r. o 13 Hx. AR EE R EE RS RE R R ae@dadddddSaTFEFFREEEES 2’05

[ NSRS
e
e

5.060 - EXHAUST MUFFLER
Muffler N RN R R R T I O I N SR I T RE AN RN R O B R SIC LI LR N 200440 1 1 1

5.066 - EXHAUST MUFFLER BRACKET

Bracketl ,..sscaasassassnavannerernsncsanna R N ] 201376 1
Bolt, 5/16" — 18 x 1/2" Hx, HA TADs seessessaenbiaSebaie. 301
Iﬂckwasher, 5;"’15" Hﬂd. T R T R E R R R E R N AR I I A I ) 240 4

=9
-
R

._E.ﬂﬁﬂ_ = EXHAUST MUFFLER SUPPORT STRAP

$‘trﬂlﬂ BB B R B W OE WM OEOE W OEE OB RN E R A R EEEE R EEFERFIR T RS E AN T R 201388
RN, A0 = 10 £3 G i 1 Aeeonhinaenea600600 aanme 209
Flatwasher, 5/16" LE. ..scsecsscscssasaasaarasrssnnsnsss 300

I Lﬂck‘.‘wash&r, 5}"’16“ Med. cciccsssssssssssmssasrnannanmnn “aw 240
I Hutr 5;1 " — 18 Hxl & A4 FAFES TSR EATESEERESE .‘..“‘....\'.‘- 2':.5
| VY nooO000a0c00oa0aatHaE 00000000000 000GO0 000D T0E0EH0, - L EL

G G G0 b L g
G 00 0 b G
L S S ]

‘ (5,070) - TAIL PIPE

C PIDE sesccccnssacesitnesassntscasesans crsssrarsasnasaarass 200442
| Hﬂlt, 5!16“-1Bx11f3” HXi Edi & & E B EEESEF I EE R A 295
\ hckﬁ'aﬁher, 5}"’16“ Med, ssssnerssrssnnenrrrsnnsnse IR 2{':'
| Nut, 5/16" — 1B HE. .suasessnsrossssnarsnsnassnsnns P 205

[l =]
[
o

II E'D'TE = TAIL PIPE BRACEET

j

| BYACKET 4icis s s onininisneieisn e essssssesssssa sasssarasrnssnnens 201548 1
Bﬂlt 5‘,'{16" - 12 zﬂf‘l" EI.. Hdi Tﬂ-pl & B E 8 F S AT EEREEEEERS 445
Lockwasher, 5;16“ Med. susrsssssssrannencacncssssannsnnes 240

L
LI
B B e




O n

EXHAUST

GROUP MO., MAME, and PART DESCRIPTION

PART
HUMBER

QUANTITY
F47 F47C K100

5.075 - TAIL PIPE TO EXHAUST MUFFLER CLAMP

Elmp R R A TSI I AR R R R A I BN I LI B A

Bﬂltr 5‘;"16“ - 18 x 1 1;&“ Hx. Hd. cssssscresnsscsanannsa
Iﬂﬂkwaﬁhﬂ‘r, 5}"1’5“ Med, .ossesaccsnsnssnsessissssesssesns

Nut, 5/16" - 18 Hx. .

5.080 - TAIL PIPE HANGER

-Eanger e T

B dE R EE RS SN EE R CRCRCRE AT B B B B B B

BB FE BB EE S LR EEoE ww R R R R E RN RN RN E R

Bolt, 5/16" - 24 x 1 25/32" Hx. Hd. Spec. ...eresvacnsss

Flatwasher, 5/16" Lg.

B R R R R R RS E RS AR R EE RS

Hllt, 5!"16“ — 34 EK. Sli Ltl EFFEFF I FER B ERE nEE R R SRR e
Cotter Piﬂ, 1{"16” x ?'J"Ia'" Ba o E Ry h o R E R EEEET B E e R

5.082 - TAIL PIPE HANGER BUSHING (INSULATOR)

Bushing .esvsscaresanans

----- o R R R R R EE SRS E AR F R REAEFEE

HaEhEI’.‘ BB B B E R R R R R R R E AR S EEE S S EaEEEE e EES RS R EE

Retainer ....scsssa4as

Bk R B B E EE R R R R R R EEBEEE RS RN RE

5.084 - TAIL PIPE EXHAUST DEFLECTOR

D&_flectﬂr FrEE T AR AR R

6.000 - FAN ELADE

£ - 1
W e L = o)
IR R R N N R N L R I

COOLING

Blade .cerrassesutsasprissasnasnsrsssaisassasssnnnsnspbstnians

Bﬂlt, E’J'II].E" - 18 % 5;3“ Hx, Hd. E'ith L‘lir'] P I AR A e ¥

6.015 - FAN PULLEY

Pulley, up to Serial F47-1409, EK100-1410, (4 3/8" Diam.) ...
Pulley, after Serial F47-1409, K100-1410, (5 1/4" Diam.} ...

El.ib SaEERFETFIREFREEASRAD

6.025 - FAN BELT

B E R B R RO R EE R R R R EEESEEEEE R EE S FE R

Belt, 42", up to Serial P47-1409, K100-1410 ..ccvnaresnronns
Be-lt., 43"’ after Serial F&T—l‘lﬂﬁ, E100-1410 .oeasvmensscases

6.300 - WATER PUMP

P‘l.‘:m.p TR e e N R R R

Bolt, 3,1"3" - 16 x 1 5;"3” Hx. Hd. arscevssccssccsssnnnnan
Bolt, 3/8" - 16 x 2 1/4" HX. H. covrersooransnascesnsss

Lockwasher, 3/8" Med.
EEEIEE‘IZ A B E S EFE TR RS

6.310 - WATER PUMP BODY

TR EER RN N A BN R L LR

CRTCRCN RO RN A BN AN BE AR BB B R R L L R

Bﬂdy R RN B N B RS R R EEEEEE R E R R R A E RS EEE R EEE R RN SR Es AR

Plug, 3/8" Pipe 8g. Hd.

R I N A R S B RN B A R B L

201386
296
240
205

201394
201393
300
299
298

201392
201390
201391

201789

200144
200352

201940
200145
200146

200444
201822

200147
211
212
19z

200148

200149
200061

e e

=

H [

e G e

(R =]

N

o G e

SRS e

N e

-

Hoa W

=

-2

Litha in USA




	kfpm120020.jpg
	kfpm120021.jpg
	kfpm120022.jpg

